
Drylet redefines data and microbiology use to optimize  
water and sewage treatment.
ABOUT DRYLET
Drylet is the award-winning developer and manufacturer 
of an advanced biocatalysis particle for delivering 
microbes. Founded in 2013, the venture-backed, high-
growth company is headquartered in Houston, Texas, 
with offices in Europe and China. Drylet’s technology 
reduces biosolids between 30% and 60+% in municipal 
wastewater treatment and livestock production facilities. 
Easy-to-use and scalable, Drylet’s products require no 
capital expense.

helping nature do its job®

ABOUT DRYLET’S SOLUTION 
• Engineered, porous, non-toxic particles   
 loaded with beneficial microbes
• 140,000 m2 of surface area covered with  
[...]

ev
el

 / 
M

et
er

s

Figure 1.   ManureMagic® �eld trial compared two identical lagoons at 26.5-million liter capacity 
at a major hog production company for a 4-month period. The biological process remained active 
after the end of the trial, with a drastic drop in sludge levels over 9 months after the last dose of 
product was added—this despite more solids being �ushed into the lagoon on a weekly basis.

May June
2016 2017

July Aug Sept Oct Nov Dec Jan Feb Mar Apr May June

Figure 2.  5-year historical yield at 15,000-m3/day wastewater 
treatment plant compared against Drylet testing period yield for each 
month (lower yield indicates less dry solids produced each month).                                                                   
Source: Brown and Gay Engineers

Learn more at www.drylet.com/aa

Dry solids comparison for 5-year historical 
average vs. Drylet test period (Short Tons)

5-year historical average - dry solids (ST) Drylet test period - dry solids (ST)

Figure 1. 5-year historical monthly average of dry solids 
produced at 15,000-m3/day WWTP compared against the total 
dry solids produced each month during Drylet testing period.                                                                                                    
Source: Brown and Gay Engineers

Nov Dec Jan Feb Mar Apr

41

29

52

40

45

38

44

33

47

34

56

43

Figure 2.  5-year historical yield at 15,000-m3/day wastewater 
treatment plant compared against Drylet testing period yield for each 
month (lower yield indicates less dry solids produced each month).                                                                   
Source: Brown and Gay Engineers

Dry solids reduction comparison using yield

Nov Dec Jan Feb Mar Apr
25%

45%

40%

35%

30%

50%
Drylet yield 5-year historical yield

Months (Beginning test to ending test)

Yie
ld

 (in
 pe

rce
nt

)

0

200

150

100

50

250

300

Average wasting rate (m3/day)

Figure 3.   19,000-m3/day wastewater 
treatment plant, average daily waste 
activated sludge rate (m3/day).

Pre-Aqua Assist Aqua Assist

43%
Reduction

350

400

450

500

Contact us: (+31) 20-888-5284 or sales@drylet.com  |  www.drylet.com

 www.drylet.com 
 

 

Aqua Assist & Bio-React slash BOD, fecal coliform 
concentration in dairy processing wastewater lagoon 

In June 2017, a major cheese producer in Canada reached out to Drylet in a desperate search for a 

solution to decrease the BOD concentration in their wastewater lagoon effluent. This producer 

needed to meet the BOD discharge requirements of <25 mg/l. The treatment lagoon system 

consisted of four separate cells with an average BOD concentration of about 98 mg/l. To meet this 

challenge, Drylet recommended shock-dosing each lagoon with Bio-React at 50 pounds per million 

gallons of capacity. By the 20st day after applying Bio-React, the producer reported that fecal 

coliform had been cut down by 94%, and that theBOD was reduced below 25 mg/l in all four 

cells. The company was ready to discharge the effluent without risking any penalty.  

 
 

Overview 
81% BOD drop within 20 days 
94% fecal coliform drop within 20 days 



AA AQUA
ASSIST

Aqua Assist reduces biosolids  
volume up to 78% and slashes  
costs at Massachusetts plant

We found a simple solution to our escalating sludge-hauling problem 
that had a significant impact cost, while giving us no bulking, no rising 
solids in the clarifier, excellent denitrificaiton, very low nutrient numbers 
and BOD values, all without infrastructure changes or additions.

Keith Milne | Chief operator | Town of Deerfield Wastewater Division in South Deerfield Massachusetts

GROWING SAVINGS EVERY MONTH
During the course of 2017, South Deerfield hauled away 
86 9,000-gallon loads hauled at an average cost of $804 
per load—a monthly average of seven loads for $5,762. 
With Aqua Assist in full swing, the plant can skip waste 
pickups and is seeing increasing savings each month: 

•  June 2018: Sent out two loads at a cost of $2,441— 
compared to eight loads in June 2017. With the 
$500 monthly subscription to receive the Aqua 
Assist product and support services, the monthly 
net savings over the previous June was $2,789. 

•     July 2018: The volume of sludge pickups 
decreased by more than 70% (18,000 gallons 
in July 2018 vs. 63,000 gallons in July 2017). 
The plant paid 49% less for disposal fees.

•  August 2018:  The plant reduced biosolids 
volume by 78% and cut disposal cost by 
68% compared to August 2017.

SOUTH DEERFIELD BIOSOLIDS LOADS AND 
HAULING COSTS (2017 VS. 2018)

2017 biosolid  
loads

2018 biosolid  
loads

2017 total cost 2018 total cost

January    February   March      April        May        June         July       August

January    February   March      April        May        June         July       August

$1000

2

1

$2000

3

$3000

4

$4000

5

$5000

6

$6000

7

$7000

8

$8000

9



Mixed liquor sample from the aeration 
tank at the South Deerfield wastewater 
treatment plant showing smooth, 
compacted sludge with strong settling 
properties and crystal clear effluent.

AA AQUA
ASSIST

43%
monthly average biosolids  

reduction for 2018 vs. 2017

$4,635
monthly net savings in  

August 2018 over August 2017

The costs of managing wastewater sludge—between hauling, landfilling and incineration 
fees—are escalating exponentially. In recent years, the South Deerfield wastewater 
treatment plant in Massachusetts has faced tripling waste-hauling costs as more 
landfills and incinerators near the plant close. The chief operator was searching for 
a solution to reduce the volume of biosolids and the frequency of waste pickups. 
He learned about Drylet’s Aqua Assist through a trade publication article.

THE AQUA ASSIST DIFFERENCE

How Aqua Assist operates

Aqua Assist is a dry-to-the-touch product formulated with engineered inorganic 
and porous particles seeded with mixed microbial cultures. Aqua Assist boosts 
the processing power of wastewater treatment plants by accelerating the natural 
breakdown of biosolids into water and CO2. Operators add Aqua Assist to the aeration 
basin at an average daily dose of 2 lb per 1 MGD—with no mixing required.

A subscription trial without capital investment

Drylet’s subscription model allowed the South Deerfield plant to experiment with Aqua Assist with 
the confidence of a satisfaction guarantee. The three-month subscription trial started in November 
2017 and provided product based on the plant’s size, flow and configuration, along with technical 
support and assistance. No capital investment was required. At the start of the trial, Drylet used its 
data modeling software to configure a digital replica of the plant based on historical operational 
and process data from South Deerfield. The modeling tool informed recommendations for 
product application and enabled the plant to launch its trial with Aqua Assist during winter, when 
lower temperatures and higher salt levels create challenging conditions for biological activity. 

To jump start the population of Aqua Assist microbes in the system, the plant began by adding 
2 lb of product per day to the aeration tank at the splitter box, where the influent and RAS flows 
meet ahead of the aeration tank. After the initial weeks, the dosage was reduced to 1 lb per day. 

Small operational changes drive success 

Drylet provided regular customized guidance on operational practices that would complement 
the regimen of Aqua Assist, including techniques for suspended solids and the clarifier 
blanket. Prior to using Aqua Assist, the plant ran a mixed liquor suspended solid level (MLSS) 
level of 2,800 to 3,400 mg/L during the warm season and 3,400 mg/L to 4,000 mg/L in 
winter. South Deerfield scoured out the bottom of the final clarifier and kept all the sludge 
in the aeration tank where it could do the most work. Drylet requested that the plant let its 
MLSS climb to 4,000 and eventually 5,000 mg/L—new territory for the operator. The support 
team also recommended keeping a larger blanket of sludge in the final clarifier to help 
with BOD removal and give the microbes more time to reduce the biosolids inventory. 

Weekly conference calls with the Drylet account manager to discuss status, results and 
next steps delivered ongoing guidance for success. The recommendations steered the 
plant into new approaches, and operating differently worked. By stepping out of their 
procedural comfort zone, operators at the plant were able to amplify the effectiveness of 
the product and achieve major results —all without any risk to regulatory compliance.

HOW THE SOUTH 
DEERFIELD PLANT 
OPERATES 

•   Structure: A small, extended aeration 
facility with no headworks; one 
mechanical, floating surface aerator; 
and one small circular final clarifier.

•  Size: Average sludge wasting batch is 
20,000 gallons.

•  Process: The return activated sludge 
pumps turns off, allowing  
the solids to build up in the clarifier for 
several hours. The waste is moved to 
a sludge holding tank, introducing a 
coagulant along the way.

contact info: sales@drylet.com | +1.346.980.9570



O
V

ER
V

IE
W

H
O

W
 I

T
’S

 D
IF

FE
R

EN
T

H
O

W
 Y

O
U

 B
EN

EF
IT

Aqua Assist REDUCES BIOSOLIDS  
PRODUCTION BY UP TO 50% while improving 

wastewater treatment plants’ overall performance.

Aqua Assist is a dry-to-the-touch product formulated with engineered inorganic and porous particles 
seeded with mixed microbial cultures. Aqua Assist boosts the processing power of your wastewater 

treatment plant by accelerating the natural breakdown of biosolids into water and CO2. 

AQUA ASSIST
BOOSTING WASTEWATER TREATMENT WITH

Many wastewater treatment plants are operating at or near their maximum capacity.  
The more biosolids they process, the higher their operating costs and the bigger the strain on their systems.

OUR PARTICLES PROVIDE  
100X MORE DENSITY

1LB

Every pound of product provides the 
equivalent of 12 football fields of 

surface area loaded with beneficial 
micobes, 100x more microbes per 

gram than liquid cultures. 

=

A high-performing 
microbial community 

means smoother 
operations and easy 

compliance with 
permit requirements.

Improved settling 
leads to demonstrated 

higher resilience in 
the face of extreme 

weather events 
such as hurricanes 

and floods.

Less biosolids 
translates into 

savings on sludge 
processing and 

disposal.

OUR PARTICLES 
IMPROVE 

OPERATIONS

OUR PARTICLES 
IMPROVE 

RESILIENCE

OUR PARTICLES 
REDUCE BIOSOLIDS 

BY UP TO 50%

Go straight to the food 
source and improve 

flocculation.

OUR 
PARTICLES 

SINK

Amount to be hauled
reduced by 50%

Aqua Assist is an easy-to-use dry product that 
REQUIRES NO MIXING at a daily dose of only       

2 lb per 1 MGD.

EFFLUENT
SLU

DG
E

Aqua Assist is cost effective and zero footprint, saving resources, 
improving operational efficiency, and reducing environmental 
impacts—all without capital investment.

AA AQUA
ASSIST

contact info: sales@drylet.com | +1.346.980.9570

JUST ADD SCOOPS OF THE PRODUCT  
AND LET NATURE DO ITS WORK.

LESS  
SPENDING

MORE  
CONTROL

NO  
CAPEX



30  Asia Pacific Region

January / February 2018  World Water

partnership with Drylet to create a 
joint venture to distribute in China 
their proprietary biocatalyst, which 
is manufactured in the United 
States. The biocatalyst boosts 
nature’s processing power with 
a protective substrate for sludge-
eating microbes, reducing biosolids 
volumes by up to 50 percent. These 
biocatalysts provide 12 football 
fields of solid area covered with 
microbes per pound of product, 
offering 100 times the colony-
forming units per gram compared 
to a liquid culture. Protected by the 
substrate, the microbes reproduce 
at an accelerated rate, feeding off 
the organic waste in a frenzy, and 
converting solids into water and 
gas. By changing the microbial 
environment at the wastewater 
treatment plant with effective, non-
toxic enhancements for activated 
sludge, the Aqua Assist product is 
an alternative to harsh chemicals, 
which helps customers shrink their 
environmental footprint without 
capital investment.

China’s latest 5-year plan 
identified wastewater treatment as 
a top priority, and new regulations 
are increasing demand for tech-
nologies including biological denitri- 
fication and membrane filtration 
that support or integrate into waste- 
water treatment. Drylet’s intro-
duction to the Chinese market 
started through a United States 
Department of Commerce water-
focused mission in June 2017, 
when the company began sharing 
its approach to biosolids reduction. 
The partnership with the Hoyo 
Group was formalized during 
the US trade mission to China in 
November 2017, which invited 29 
US companies, including Drylet, 
among the 100 that applied to 
accompany Commerce Secretary 
Ross and President Trump to 
Beijing.

Based in the second largest 
city in the east region of China, 
Hoyo takes a holistic approach to 
urban planning, specializing in low 

carbon, intelligent construction 
and operation of municipal 
infrastructure throughout the 
country. Hoyo sees the power of 
reduction as a sustainable solution 
and has also committed to joining 
Drylet as an equity investor. As part 
of its strategic relationship, Hoyo 
is setting up trials with Drylet’s 
Aqua Assist product at the Nanjing 
wastewater utility, which fits into 
the organization’s larger strategy. 
Hoyo is the leading public-private 
partnerships (PPP) player in the 
Chinese municipal utilities market 
and is actively expanding its PPP 
platform to include innovative 
technologies as water and 
wastewater treatment demand 
throughout the country becomes 
more acute. Drylet’s partnership 
with Hoyo is expected to generate 
tens of millions of dollars in annual 
revenues in China and will help to 
address the remediation of sewage 
treatment plants, lakes, rivers, and 
other public water projects. 

While treating waste as a 
resource helps create a closed 
loop system, the reality is that 
reduction is the first step to 
keeping waste out of landfills. 
The endorsement of Drylet’s 
wastewater remediation technology 
by the Hoyo Group speaks 
volumes about China’s readiness 
to embrace innovative solutions 
to managing its growing waste 
problems. Cities such as Nanjing 
that adopt a combined approach 
of reduction and recycling will 
facilitate a 100 percent diversion 
of biosolids. Wastewater utilities 
need to start embracing the policies 
and technologies that stop waste 
volumes from becoming an issue 
in the first place.

Author’s Note
Luka Erceg is the 
president and chief 
executive officer of 
Drylet, Inc., based 
in Houston, Texas, 
United States.

Source reduction is the first step toward achieving a circular economy. A partnership between 
the Hoyo Group in China and the US company Drylet, creator of an innovative biocatalyst 
solution that reduces sludge volumes by 50 percent, is helping Chinese cities such as Nanjing 
to cost effectively improve wastewater management. Drylet CEO Luka Erceg explains.

Biosolids reduction must 
be first priority

An entire industry has sprouted 
to provide solutions for managing 
sludge. The circular economy 
approach has been guiding efforts 
to convert that waste stream 
into a resource stream for energy 
generation, agricultural compost, 
and other applications. Extracting 
nutrients from biosolids is an 
important part of the wastewater 
treatment equation, but it is a long 
way from a complete solution. The 
2017 edition of the United Nations 
World Water Development Report, 
“Wastewater: The Untapped 
Resource,” points out that only 
5 to 15 percent of the available 
nitrogen in wastewater can be 
recovered. Despite significant 
technological advances in nutrient 
recovery, the report shows that 
business opportunities remain 
limited, primarily due to lack of 
markets. Reuse can’t be the first line 